EPA-600/2-76-104
July 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4 Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
TECHNOLOGY series. This series describes research performed to develop and
demonstrate instrumentation, equipment, and methodology to repair or prevent
environmental degradation from point and non-point sources of pollution. This
work provides the new or improved technology required for the control and
treatment of pollution sources to meet environmental quality standards., °

This document is available to the public through the National Technical Informa-
tion Service, Springfield, Virginia 22161. ‘



EPA-600/2-76-104
July 1976

NUTRIENT CONTROL
BY
PLANT MODIFICATION
AT
EL LAGO, TEXAS

by

B. W. Ryan
Harris County WCID No. 50
Seabrook, Texas 77586

E. F. Barth
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

Grant No. 11010 GNM

Project Officer

E. F. Barth
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research Labora-
tory, Environmental Protection Agency, and approved for publication. Approval
does not signify that the contents necessarily reflect the views and policies
of the Environmental Protection Agency, nor does mention of trade names or
commercial products constitute endorsement or recommendation for use.

ii



FOREWORD

The Environmental Protection Agency was created because of
increasing public and govermment concern about the dangers of pollution
to the health and welfare of the American people. The complexity of
the environment and the interplay between its components require a
concentrated and integrated attack on the problem.

Research and development is that necessary first step in problem
solution and it involves defining the problem, measuring its impact,
and searching for solutions. The Municipal Environmental Research
Laboratory develops new and improved technology and systems for the
prevention, treatment, and management of wastewater and solid and
hazardous waste pollutant discharges from municipal and community
sources, for the preservation and treatment of public drinking water
supplies, and to minimize the adverse economic, social, health, and
aesthetic effects of pollution. This publication is one of the products
of that research; a most vital communications link between the researcher
and the user community.

This report shows that control of nutrients in wastewater discharges
can be effectively accomplished at municipal facilities.

Francis T. Mayo, Director
Municipal Environmental Research

Laboratory



ABSTRACT

The Harris County Water Control and Improvement District #50 has constructed
and operates an advanced wastewater treatment process at its E1 Lago, Texas,
facility. Funds for the demonstration project were shared by the District
and Environmental Protection Agency.

The need for advanced waste treatment at E1 Lago is based on the requirements
of the Texas Water Quality Board to protect the receiving water, Clear Lake,
from excessive pollution by organic carbon, suspended solids, ammonium nitro-
gen oxygen demand, and phosphorus. The nitrogen removal portion of the demon-
stration is not keyed to Clear Lake requirements, but is intended as a demon-
stration of the capability of this process.

A11 existing facilities of the nominal 0.3 mgd plant were utilized in the
advanced waste treatment design. The processes control phosphorus by metal-
lic salt addition to the primary settler, carbonacecus removal by trickling
fiiters, nitrogenous oxygen demand by suspended growth second stage activated
sludge, nitrogen removal via attached growth column denitrification, and
tertiary solids removal by granutar media filtration. These pracesses are
operated in ceries.

Process evaluation shows that an effluent with the following residual concen-
trations can be obtained at the design flow of 0.3 mgd.

Biological oxygen demand, 5 day 4 mg/}
Chemical oxygen demand 25 mg/1
Suspended solids 2 mg/1
Total phosphorus 1 mg/1
Total nitrogenous content 2 mg/1

This project demonstrated the feasibility of modifying an existing small trick-
1ing filter plant to control nutrients in wastewater discharge.

iv



CONTENTS

Disclaimer
Foreword
Abstract
List of Figures
List of Tables
Acknowledgments
Sections
I Conclusions
IT Recommendations
ITI Introduction
IV Preliminary Studies
V Phosphorus Control
Design and Construction
Operation and Results
VI Nitrogen Control
Design and Construction
Operation and Results, Nitrification

Operation and Results, Small Media
Denitrification Towers

Operation and Results, Large Media
Denitrification Towers

VII Discussion of Modified Plant Operation and Results

Page
ii

iv
vii
ix

xi

11
11
15
22

22
41

43

48

56



CONTENTS (continued)

Page

VIIT Costs 69
Capital Costs 69
Operational Costs 69

IX Problems Encountered | 72

X Publications and Patent Disclosures 74

XI Abbreviations 75
XII Appendices 78

vi



—md
.

(8, ] > w N
. . . o

(=]

11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.

FIGURES

Original E1 Lago Plant

Phase I Construction

Installed Chemical Storage Tanks and Pumps
Interior of Pump House

Sand Drying Beds with Digested Sludge
Phase II Construction

Nitrification Reactor and Sump

Centrifugal Blowers

Intermediate Clarifier and Air Lift Pumps
Sump and Vertical Turbine Centrifugal Pumps
Methyl Alcohol Storage Tanks and Pumps
Packed Bed Denitrification Towers

Small Sand Media Packing

Plastic Media Packing

Tertiary Granular Media Filter

Chlorine Contact Tanks

Laboratory and Control Building

Percent 8005 and COD Remaining

Cumulative Frequency Data on BODg in Final Effluent
Cumulative Frequency Data on COD in Final Effluent

Percent Suspended Solids and Total Phosphorus Remaining

vii



FIGURES (continued)

No. Page
22. Cumulative Frequency Data on Total Phosphorus in Final Effluent 65
23. Percent of Various Forms of Nitrogen Remaining 66
24. Cumulative Frequency Data on Total Nitrogen in Final Effluent 67

viii



11.
12.

13A.
13B.

14,
15.

16A.
16B.
16C.

17.

TABLES

Calculated Loadings for the E1 Lago Facility

Average Values for E1 Lago Raw Wastewater and Primary and Final
Effluent

Percent Removal Efficiency of the El Lago Plant through June 1972

Effectiveness of Phosphorus Removal, August-October 1972

Effectiveness of Phosphorus Removal, September 1974-February 1975

Average Values for Anaerobic Digester Samples Before and After
Chemical Treatment

Specifications for Nitrification Reactor

Design Specifications for Fine Sand Media Denitrification Towers
Design Specifications for Plastic Media Denitrification Towers
Tertiary Filter Specifications

Nitrification Performance

Conditions for Evaluation of Small Media Denitrification Towers
Initial Evaluation of Small Media Denitrification Towers
Evaluation of Small Media Denitrification Towers

Small Media Denitrification Performance Following Backwash
Condition$ for Evaluation of Large Media Denitrification Towers
Initial Evaluation of Large Media Denitrification Towers
Evaluation of Large Media Denitrification Towers (31 days)
Evaluation of Large Media Denitrification Towers (41 days)

Tertiary Filter Performance

ix

10
16
18
19

25
35
36
38
42
44
45
46
49
51
52
53
54
58



TABLES (continued)

Coliform Content of E1 Lago Wastewater Samples

Final Effluent Residual Objectives Compared with
Demonstration Results

Chemical, Electrical and Labor Costs for Removing
Phosphorus and Nitrogen

Page
59
68

71



ACKNOWLEDGEMENTS

At various times during the grant period, the Board of Directors of Harris
County Water Control and Improvement District #50 included S. Lamprose (Presi-
dent), H. Nobles, E. Crum, J. Corbin, R. Ingles, W. LeCroix (President), R.
Tokerud, W. Wilson, S. Markham, N. Swennes, R. Robson, H. Jenkins (President),
E. Allan and G. Hanks.

The interest of H. Yantis (Texas Water Quality Board), G. Putnicki {EPA Region
VI), and Bob Casey (Congressman, 22nd Congressional District, Texas) is appre-
ciated.

Lockwood, Andrews and Newnam, Inc., Houston, Texas, performed the detailed engi-
neering design with E. Munson as principal design engineer. J. Hostettler and
D. Roberts provided additional engineering services during change order modi-
fications. J. Smith (EPA's Municipal Environmental Research Laboratory in
Cincinnati, Ohio) provided design guidelines for the denitrification process.

J. Cohen (MERL - Cincinnati) heTped in the initial development of the scope of
work, and E. Barth (also MERL - Cincinnati) conceived the process sequence
described in this report.

J. Winter {MERL - Cincinnati, Analytical Quality Control Laboratory) furnished
chemical reference samples for laboratory evaluation.

The phosphorus removal facilities were installed by George C. Cox, Inc., as
general contractor. The nitrogen control facilities were installed by Don Love,
Inc., as general contractor. Both firms are located in Houston, Texas.

F. Adams, J. McPherson and D. Baker operate the Harris County Water Control and
Improvement District #50 facilities. J. Cornett was plant superintendent until
his retirement in December 1972.

Secretarial services for the District were performed by Mrs. J. Dirnberger and
Mrs. A. Kleabonas.

B. Ryan, District General Manager, served as project engineer.

Xi



SECTION I
CONCLUSIONS

A small municipal facility can be converted to an advanced wastewater
treatment plant with no disruption of services.

Existing capital equipment can be retained and utilized as useful com-
ponents of an advanced waste treatment facility.

High quality effluent can be produced by the proper combination of chemi-
cal - physical - biological processes to meet effluent requirements for
biological oxygen demand, suspended solids, phosphorus, and nitrogenous
pollutants.

A series designed and operated stage system lends itself to flexible op-
eration.

A full-time resident engineer is needed for plant startup and for initial
evaluation of plant processes.

Operators can adapt to advanced waste treatment control processes.

Attached growth microbial denitrification in packed columns has been demon-
strated on a full scale.

Dosing of metallic salts for phosphorus control did not interfere with an-
aerobic digestion or overload the installed sand drying bed capacity at
El Lago, Texas.

Tertiary filtration of wastewater effluent to control particulate matter
enhances the visual qualities of the final product.



SECTION II
RECOMMENDATIONS

Because the full scale feasibility of simultaneously controlling the major
wastewater pollutants such as organic carbon, suspended solids, phosphorus,
and nitrogenous material, by a combined biological-chemical process has been
firmly established at E1 Lago, Texas, it can be instituted at other sites,
where the need exists.

Due to the flexibility of the stage treatment concept designed into this
facility, several alternate operational schemes could be studied.

The basic operational mode could be optimized to produce lower effluent resid-
uals.

Eventually Timited reuse of the effluent could be approached by converting one
of the column denitrification systems into a carbon adsorption process.

Long term evaluation of the operational manpower requirements, operational
cost, and effluent residual variability is recommended.



SECTION III
INTRODUCTION

On July 6, 1970, the Board of Directors of Harris County Water Control and Im-
provement District #50 (HCWCID #50) made application to the United States En-
vironmental Protection Agency (EPA) for a Research, Development and Demonstra-
tion Grant. The impetus for the application was Proposed Board Order No. 69-9
of the Texas Water Quality Board, dated March 27, 1969. This proposed order
provided an implementation plan for protection of Clear Lake from excessive
eutrophication. Two options were permissible. Plan I called for diversion of
effluent discharges from Clear Lake. Plan II allowed discharge into the lake
if "The implementation of advanced waste treatment techniques which would ef-
fectively Timit the nutrients (nitrogen and phosphorus) being discharged into
the lake . . ." were instituted.

Clear Lake is fed by a watershed of 260 miZ and has a surface area of 1,542
acres. It is connected to Galveston Bay by a 1 mi long channel which is about
200 ft wide. The lake is normally 2 to 12 ft deep and is subject to tidal
variations.

In July 1970 there was sparse information available on either diversion plans
or treatment techniques upon which the Board could make a cost effective de-
cision between Plan I or Plan II. ODue to the fact that approximately 20 sep-
arate municipalities and water districts discharge wastewater treatment plant
effluent to the Clear Lake basin, a regional or diversion plan would pose
legal, right-of-way, and taxing complications. Also a diverted flow might re-
quire additional treatment in any case. The Board elected to pioneer advanced
wastewater treatment at their small municipal facility in order to implement
an action plan for compliance with the Texas Water Quality Board order and to
collect information on alternate Plan II which could be used for future decis-
ions.

The EPA was receptive to the grant application because the Board of Directors
and other residents of the District were technically oriented due largely to
the close proximity of the Lyndon B. Johnson Space Center, and also because the
daily volume of wastewater was large enough to be classified as full scale op-
eration, but small enough that huge capital outlays would not be necessary. In
addition, there existed a need for a national demonstration of nutrient control
technology, because there was no single facility in operation that was speci-
fically designed and successfully operated for phosphorus and nitrogen removal.

Personnel from the EPA and the District met and agreed on a conceptual design,
analytical evaluation, operational schedule, period of performance, and project



objectives. The main objective would be the production of a final effluent
that had the following nominal pollutant concentrations:

Five Day Biochemical Oxygen Demand (BODg) 5 mg/1
Chemical Oxygen Demand (COD) 30 mg/1
Suspended Solids (SS) 10 mg/1
Total Nitrogen (TN) 2 mg/1
Total Phosphorus (TP) 1 mg/1

The grant started on September 15, 1970, and was for a period of 3 years.
Three time extensions changed the period of performance to 4 years and 11
months, terminating August 15, 1975.



SECTION IV
PRELIMINARY STUDIES

The HCWCID #50 covers an area of 300 acres and serves a population of 3,000
with 700 tax accounts. Aside from single family dwellings, the District in-
cludes the following:

~ Apartment complexes

~ Service stations

- Small grocery stores

Boat and marine supply dealers
Appliance and auto parts store
Fraternal lodge

Church

Real estate brokerage office
Insurance office

—d —d o ad —d ) N D N
1

The District supplies both drinking water and wastewater treatment services.
As of 1975 the monthly charge for water was $2.75 for 5,000 gallons minimum
and $0.55 for each additional 1,000 gallons and the sewer charge was a flat
$4.25 per month.

Figure 1 is a schematic flow diagram of the E1 Lago wastewater treatment plant
as it existed in September 1970. The facility consisted of two side-by-side
plants. Plant #1 is a 200,000 gpd trickling filter plant constructed in 1962.
Plant #2 is a 300,000 gpd trickling filter plant constructed in 1969. Influent
to the treatment process is from a common wet well, and the flow to each plant
is controlled to provide proper residence time in the two slightly different
size facilities; therefore, loading parameters can be calculated on the summa-
tion of the dual plant capacity. Table 1 gives the calculated loadings for
this municipal trickling filter facility. The loadings on the plant processes
are in the upper range of a typical low-rate trickling filter design.

The second column in Table 2, titled Raw Wastewater, gives the pollutional
characteristics of E1 Lago wastewater calculated from data accumulated over

a 3 year period. Each value was determined from analytical results of approxi-
mately 40 samplings. The values indicate a typical domestic strength waste
with high and Tow extremes influenced by moderate infiltration as evidenced
from the average dry weather flow compared to the wet weather flow.

The performance of the plant before starting the advanced waste treatment
demonstration is tabulated in the third and fourth columns of Table 2. These
show the quality of the primary effluent applied to the trickling filters and
the quality of the final effluent discharged to Clear Lake prior to July, 1972.

5



200,000 gpd

Plant 1
] .
Primary) | Sludge Sand Drying Beds
(nfluent Senler: DigeStEI
Wet L - _h‘H\J
Well I 4
| |
. | |
Prlm::ny| Sludge |
Settlerl | Digester
¢ —-t+ - Recycle : Becycle
! |
Plant 2 |
Interceptor I Rock
Sewers 300,060 gpd | '
| HE4
| i g
| | ilter
' |
' |
' |
! v Final
. Final Clarifier ‘<41 Clarifier
‘ Chlaorine ‘
—— Contact ——
L ]

1

Final Effluent,
to Clear Lake

Figure 1. Original El Lago plant.

= Main flow
- = — = Sludge



Table 1. CALCULATED LOADINGS FCR THE EL LAGO FACILITY*

Average Maximum
dry weather dry weather  Wet weather
Unit/Measurement (ADW) (MDW) (WW)
Influent flow, mgd 0.3 0.5 1.0
Primary settler
Detention time, hr R4 2.1 1.0
Surface overflgw 524 873 1,745
rate, gpd/ft
Trickling filter’
Crganic load, 17 - -
Tbs/day/1000 £t
ﬁygggﬁ%%g load, 92 155 310
Final clarifier?
Detention time, hr 5ok 3.0 1.5
Surface overflgw %20 530 1,060
rate, gpd/ft
Chlorine contact tank
Detention time, hr 1.0 0.6 0.3

*The E1 Lago facility serves a population of 3,000.

Anaerobic digester volume (non-mixed, non-heated) is 8,830 £t2
or 2.9 ft5 per person,

*Natural rock (4-in. dia), 6.5 ft depth. Recirculation is con-
stant at 0.3 ngd during dry weather.
iChain and wood flight scrapers.



Table 2. AVERAGE VALUES FOR EL LAGO RAW WASTEWATER

AND PRIMARY AND FINAL EFFLUENTS, mg/l*

May '70-Aug '73

May '70-Jun '72

Measurement Raw Primary Final
wastewater effluent effluent

BOD5

Avg 16l 121 12

Range 03-223 70-140 5-25
CCD

Avg 287 229 o7

Range 89-654 119-260 52-80
Suspended solids 5

Avg 195 56 12

Range 18-256 30-106 4-20
Total phosphorus

Avg 13.6 13.6 13.8

Range 3.7=27 10-20 8-19
Ammonium nitrogen

Avg 24 15.7 55

Range 2..4-49 14-17 5-10
Organic nitrogen

Avg 13,5 35 2

Range 2.4-25 2=5 1-2
Oxidized nitrogen

Avg o) 0 11

Range - - 5-12
Alkalinity, as

calcium carbonate

Avg 345 - -
Total oxygen demand

Avg 456 315 101
pH units

Median 7.6 7.2 7.5

Range 700"‘8.1 6.9"’7.8 7.0"'800

*Except pH



Normal treatment at E1 Lago during this earlier period included the use of
Nalcolyte 603 polymer, injected into the wet well, for aid in settling sus-
pended solids in the primary clarifier. In comparing the values for primary
effluent and final effluent, the efficient operation of the trickling filter
secondary system is evident. The existing plant facilities were adequate for
the control of BODg, suspended solids and COD to meet secondary standards.
However, essentia]?y no removal of phosphorus was achieved. Because of the
mild climate in the E1 Lago area and the conservative design of the trickling
filters and final clarifiers, partial nitrification was accomplished. Total
oxygen demand (TOD) was greatly reduced. TOD values given in Table 2 were cal-
culated by summing the COD values and the oxygen equivalent of ammonium nitro-
gen and organic nitrogen. The value of 4.5 was used as the oxygen equivalent
of the nitrogen species. A summation of the nitrogen value shows that there
was only very slight removal of total nitrogen after primary treatment.

There was very little change in pH through the process due to the buffering
action of the rather highly alkaline water.

Table 3 gives the efficiency of the plant during conventional operation in
terms of percent removal of pollutants from raw wastewater through primary
treatment, and an overall removal based on the average values for raw and

final waste streams. The degree of phosphorus removal was so slight that

calculations based on average values indicated essentially zero removal.

Digested sludge that accumulated in the anaerobic digester was periodically
discharged to sand drying beds. This wet sludge had a total solids content
of 8 percent and an ash content of 68 percent. After drying, the cake was
raked off the beds and used by local residents for soil conditioning or
spread on the fringe areas of the treatment plant grounds. The filtrate
from the sand beds and the supernatant from the anaerobic digesters were
both recycled to the influent wet well.

The above tabulations reflect the fact that the E1 Lago facility was producing an
acceptable effluent in terms of the usual pollutants that were of major concern
when the facilities were originally designed and placed into operation; however,
Board Order 69-9 proposed control of phosphorus and nitrogenous pollutants. A
study of the nitrification capabilities of the plant was done for a short 2

month period. The trickling filters were operated in series, rather than in the
normal paralled operation to see if nitrification could be increased. No improve-
ment in nitrification capability was noted. This finding influenced the design
considerations necessary to implement nutrient control into the E1 Lago plant.

Due to the good operation of the facilities, all existing unit processes were
retained in the advanced waste treatment design. The design, construction and
operation of the additional facilities were carried out in two phases. Phase
I involved phosphorus control, and Phase II involved phosphorus and nitrogen

control.

The goal of the E1 Lago project was to provide full scale demonstration of nu-
trient control process capability, not to build a research facility for collec-
tion of design data. Conservative design values, from numerous pilot plant in-
vestigations, were selected for the construction.



Table 3,

PERCENT REMOVAL EFFICIENCY OF THE EL LAGO

PLANT THROUGH JUNE 1972

Measurenment

Raw wastewater to
primary effluent

Raw wastewater to
final effluent

BOD5
COD
S5
TP
TN

TOD

25
20
7

0
48

31

92
77
94

0
51
78

10



SECTION V
PHOSPHORUS CONTROL

DESIGN AND CONSTRUCTION

The construction and installation of the capital equipment for phosphorus con-
trol started in August 1971. The process selected was chemical precipitation
by metallic salt and polymer addition into the influent wastewater for removal
of the phosphorus in the primary settler. Figure 2 is a schematic showing
Phase I additions to the plant.

Construction consisted of general earthwork, concrete pad and dike for chemi-
cal storage tanks, concrete pad for pump house, laying of chemical dosing

pipe, increased electrical capacity, installing electrical motor control lines,
erection of pump house, and miscellaneous related tasks.

To allow for economic purchase of liquid metallic salts, two chemical storage
tanks (Western Fiberglass) were provided. These are of fiberglass construction,
and each has a 4,000 gallon capacity. A horizontal configuration was necessary
because of height limitations on structures in the community. Figure 3 is a pic-